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Applicant: GUANGZHOU YAKEDA OUTDOORS TRAVEL PRODUCSTS CO,. LTD
Address: YANGER VILLAGE,SHLING TOWN,HUADU DISTRICT,GUANGZHOU CHINA

The following merchandise was (were) submitted and identified by client as:
Sample Name: 600D/6*6*74T

Number of Sample: 1pc

Sample Received Date: Jul. 26, 2019

Completed Date: Jul. 29, 2019

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No. Test Sample Standard and Requirement Conclusion(s)

1 Submitted samples Water repellency: Spray Test DATA

2 Submitted samples Fabric weight DATA

3 Submitted samples Tear strength test DATA
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Test Result(s):
Water repellency: Spray Test
Method: With reference to AATCC 22-2010.

Material No. Specimen No. Results

1

#1 90
#2 90
#3 90

average 90

Note: Standard spray test ratings
100 (ISO 5) No Sticking Or Wetting Of The Specimen Face

90 (ISO 4) Slight Random Sticking Or Wetting Of The Specimen Face

80 (ISO 3) Wetting Of The Specimen Face At Spray Points

70 (ISO 2) Partial Wetting Of The Specimen Face Beyond The Spray Points

50 (ISO 1) Complete Wetting Of The Specimen Face Beyond The Spray Points

0 Complete Wetting Of The Entire Face Of The Specimen

Fabric Weight
Method: ASTM D 3776-09a(2013), Method C,Sampling area:100cm2.

Material No. Results

1
450.9 g/m2

13.3 oz/yd2

Tear strength: impact pendulum method
Method:ASTM D5587-2015.

Material No. Test item Result（lbf）

1
Warp 71.2

Weft 39.6

Test Material List

Material No. Description Location

1 Black woven fabric Body
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Photo(s) of Sample(s):

***End of Report***
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